iy LERNALD

Environmental Management Project

1996

FEMP-2538
SPECIAL
uC-707

RECEIVED
MOV 0 3 1937

ORCR I

Site Envnronmental Report

U.S. Deartment of Energy Fernald Field Office
Contract DE~A24~920R21972 June 1997

By The Environmental Monitoring szgliéct

Fluor Daniel Fernald|~ @ _ﬂ
A
)

|
(\
,»q,, \P‘ \

s mVn

=

NS




199G

FEMP-2538
SPECIAL
uc-707

Siite Emvirommemtal Report

Prepared for

U.S. Department of Energy
Fernald Field Office

Contract DE- AC24-920R21972

Prepared by

Environmental Monitoring Project

Fluor Daniel Fernald

oo, e
y

June 1997

mez gy STV TNT I3 UNLIMITED

)ﬁL



Notice

This report was prepared as an account of work sponsored by an agency of the United
States government. Neither the United States government or any agency thereof, nor
[...]
A contract was awarded on October 7, 1996 for construction of the Haul Road
and Rerouted North Entrance Road.

Fernald Environmental Management Project 65



Chapter Three

OU3 Record of Decision for Interim
Remedial Action Signed in July 1994

Design plans and specifications for performing the interim remedial action are in
progress. EPA approved the OU3 RD/RA Work Plan for Interim Remedial
Action, and the Building 4A Implementation Plan for the dismantling of Plant 4,
on February 17, 1995. Building 4A was successfully imploded on August 24,
1996, and the Project Completion Report was submitted to the EPA and OEPA
on January 16, 1997.

The draft Plant 1 Complex - Phase I Implementation Plan for the dismantling of
eight components of Plant 1 was submitted to the regulatory agencies on February
26, 1996. D&D of the Plant 1 Complex is well underway, with implosion of
Building 1A completed on February 22, 1997.

D&D of the High and Low Nitrate Tanks has been completed. The Implementa-
tion Plan for this project was approved on June 28, 1996. Dismantlement of the
two tanks was completed on December 24, 1996, with Certification of Construc-
tion Completion on January 7, 1997; the Project Completion Report was submit-
ted to the Agencies on January 30, 1997.

Two other projects have begun design for final dismantlement. The Draft Final
Boiler Plant/Water Plant Implementation Plan was submitted to the Agencies on

December 4, 1996; it was approved by OEPA on December 30, 1996, and condi-
tionally approved by EPA on January 15, 1997. Award of the subcontract is
expected by February 28, 1997, with project start in March 1997. The draft
Thorium/Plant 9 Complex Implementation Plan was submitted to the Agencies on
January 2, 1997.

OU3 Record of Decision for Final
Remedial Action approved September 1996

As agreed to by both EPA and signed September 1996, a streamlined RI/FS
Report was prepared to support the decision on final disposition of materials
removed during the decontamination and dismantling of the former production
buildings, structures, and equipment. The final combined OU3 RI/FS with the
Proposed Plan was submitted to EPA and OEPA on February 22, 1996, and was
approved on March 22, 1996. The OU3 ROD for Final Remedial Action was
signed on September 24, 1996; the selected remedy is selected material treat-
ment, on-property disposal, and off-site disposition of material generated by the
OU3 interim remedial action and OU3 removal actions. Subsequent to the signing
of the ROD, a public workshop was conducted to help develop a decision meth-
odology for determining the viability of recycling of OU3 debris.

The Integrated Remedial Design and Remedial Action Work Plan has been
developed to allow for streamlined OU3 remedial action with the OU3 ROD. The
Integrated RD/RA Work Plan was submitted to the Agencies on November 20,
1996.

66

1996 Fernald Site Environmental Report



Environmental Compliance Summary

Consistent with the Integrated RD/RA Work Plan, the Thorium/Plant 9 Complex
Implementation Plan for Above-Grade Decontamination and Dismantlement was
submitted to the Agencies on January 2, 1997.

OU4 Remedial Design Work Plan Approved in June 1995

The selected OU4 remedial action, as presented in the OU4 ROD (signed by EPA
on December 7, 1994), is to remove and vitrify the contents of Silos 1-3 and the

decant sump tank, then ship the vitrified waste for disposal at the Nevada Test
Site (NTS).

The OU4 Remedial Design Work Plan was approved by the EPA on June 15,
1995. The RDWP established a milestone schedule for documents prepared in
support of remediation activities. The 90% Pre-Final Silo Superstructure Title /I
Design package was submitted to EPA on May 2, 1996.

Per the RDWP, a phased approach will be utilized for accomplishing the Reme-
dial Action Work Plan. Phase I of the RAWP includes activities that support
construction of the Fernald Residues Vitrification Plant (FRVP). These activities
include underground utilities and site preparation, silo superstructure construc-
tion, and construction of the new radon treatment system. Phase I of the RAWP
was approved by EPA on November 20, 1995. The 90% Pre-Final package for the
Underground Utilities and Site Preparation was approved by EPA on October 23,
1995. Two other documents were approved by EPA in support of OU4 activities
in 1995; both the 30% Design Criteria Package and the 90% Functional Require-
ments Document were approved September 21, 1995.

Operational and technical issues associated with the Vitrification Pilot Plant
(VITPP) have led to schedule delays resulting in submittal of the following
milestones being missed: 1) New Radon Treatment System, Title I Design
(September 30, 1996); 2) Phase II Remedial Action Work Plan (October 7, 1996);
3) Silo Superstructure Award/Construction (November 13, 1996); 4) Vitrification
Plant Title I Design (December 4, 1996); 5) Design Criteria Package, Pre-Final
(December 4, 1996); and 6) New Radon Treatment System, Title I/II Design, Pre-
Final (January 2, 1997).

A request for extension under Section XVIII of the 1991 Amended Consent
Agreement, as amended under CERCLA Sections 120 and 106(a) was submitted
to the EPA for these milestones on September 26, 1996. The EPA denied the
request for extension on October 2, 1996. An agreement with the EPA, dated
October 9, 1996, suspends dispute resolution until May 1997, by which time DOE
expects to obtain the information necessary to make the decision to proceed with
vitrification or to pursue an alternative form of stabilization for Silos 1 and 2.

On December 13, 1996 FDF issued the “Draft Final Evaluation of Silo 3 Residues
Alternatives” to the EPA and OEPA for review. The report evaluates the ability of

Fernald Environmental Management Project 7 67



Chapter Three

an alternative stabilization/solidification technology to remediate Silo 3 residues
in a manner as safe and cost-effective as vitrification.

Vitrification Pilot Plant

Construction of the OU4 VITPP was completed with melter bakeout starting May
18, 1996. Phase I operations began with initiation of Campaign 1 on June 19,
1996. Campaign 1 was completed on July 31, 1996 and Campaign 2 was com-
pleted on September 25, 1996.

Phase I Campaign 4 activities were initiated on November 29, 1996. VITPP opera-
tions were suspended during Campaign 4 as a result of an incident that occurred on
December 26, 1996. A small stream of non-radioactive molten glass leaking from
the bottom of the melter unit resulted in the contents of the melter unit being emp-
tied into a secondary containment designed to capture it. The molten glass was
mostly contained but a small amount that leaked onto the floor, igniting the epoxy
floor paint, was quickly extinguished and resulted in no additional damage. Non-
radioactive surrogate material, simulating the silo waste, was being vitrified at the
time of the incident. The DOE and FDF have initiated an evaluation to determine
why it happened and what impact it may have on the project’s path forward.

OUS5 Record of Decision Signed January 31, 1996

The proposed Final OUS5 ROD was signed by DOE and submitted to EPA and
OEPA on December 21, 1995. The OU5 ROD was then signed by EPA on January
31, 1996. The selected remedial action for OUS5 consists of excavation of contami-
nated soil, placement of the soil in an on-property disposal facility, and the restora-
tion of the Great Miami Aquifer to its full beneficial use by pumping and treating
contaminated groundwater.

The Draft RDWP for Remedial actions at OU5 was submitted to EPA and OEPA
on April 1, 1996. After addressing comments from EPA and OEPA, the Draft
Final RDWP was submitted on June 27, 1996. The Draft Final RDWP describes
and defines the activities and establishes the schedule for developing and submit-
ting the plans and final construction drawings, specifications, and procurement
documents necessary for the implementation of the OUS5 selected remedy. The
RDWP describes the remedial design strategies separately for aquifer restoration
and soil remediation.

The Draft RAWP for Aquifer Restoration at OU5 was submitted to EPA and
OEPA on October 30, 1996. The RAWP describes the remedial activities and
defines enforceable construction schedules for the Draft Integrated Environmen-
tal Monitoring Plan (IEMP) was submitted to EPA and OEPA on August 1, 1996.
The EPA and OEPA sent comments on the Draft [EMP on September 26 and 16
respectively. The IEMP, which is a deliverable under the RDWP, describes a site-
wide monitoring program for all media, including groundwater, surface water,
sediment, air, and produce.

68

1996 Fernald Site Environmental Report



Environmental Compliance Summary

Several other RDWP deliverables were submitted on October 1, 1996. These are
the Draft Baseline Remedial Strategy Report, the Preliminary Injection Demon-
stration and South Plume Optimization Module Design Packages, the Draft Phase
IT South Field Injection Test Report, and the Draft Restoration Area Verification

Sampling Program Project Specific Plan.

Advanced \¥/astewater Treatment System

The AWWT Facility is located at Building 51 in the southwest corner of the
former production area. Operation of the AWWT Facility began in 1995. The
facility provides final treatment of FEMP contaminated stormwater and waste-
water. The facility has a design treatment capacity of 1,100 gpm-700 gpm for
stormwater (Phase I) and 400 gpm for wastewater (Phase II). It also provides
treatment for contaminated groundwater associated with FEMP groundwater
remediation; Phase I and/or Phase II can receive groundwater influent when the
supply of stormwater and/or wastewater is low. An expansion of the AWWT has
been designed for dedicated treatment of contaminated groundwater and is
scheduled to begin operation in 1998.

The AWWT Facility consists of two parallel treatment systems, Phase I and
Phase II, each of which have the following process operations:
1. Flow equalization and pH adjustment in preparation for the downstream
coagulation process. Sulfuric acid and caustic are used for pH adjustment.
2. Coagulation/flocculation with alum and polymer, followed by clarification
for reduction of suspended solids.
3. Filtration to remove residual suspended solids from the clarifier overflow.
4. Adsorption with activated carbon for organic contaminant removal. This
process step has been removed from the Phase I system.
5. pH adjustment prior to downstream ion exchange process.
6. Six ion exchange resin vessels in the Phase I system. Three ion exchange
resin vessels in the Phase II system. The ion exchange process is the final

uranium removal step that provides the necessary low uranium discharge
concentration (<20 ppb) to meet the FEMP discharge requirements.

7. Final pH adjustment, filtration, and discharge: The Phase I and II treated
streams are combined in a pH mixing/recycle tank, filtered using tubular
filters, and discharged to the SWRB Valve House for subsequent discharge
to the GMR.

Based on the operating experience gained in the initial year of operation, several
process enhancements were implemented or initiated in 1996. These included:

a. Modification of ion exchanger internal devices to improve flow distribution
and backwashing capability, and to alleviate resin leakage from the vessels.

b. The addition of a polymer feed system, based on laboratory testing, has
resulted in improvement of the clarification process.

c. Installation of new multimedia filters was initiated to provide improved

Fernald Environmental Management Project 69




Chapter Three

post-clarification filtration. The new filters were placed into operation in
1997.

d. Modification of the existing ion exchange resin regeneration system was
designed and will be implemented in 1997. This will provide a much
simpler, safer, and more cost effective process than the existing system.

CERCLA Removal Response Actions

In the course of RI or FS efforts, certain conditions are occasionally identified
which call for more immediate action to abate an imminent threat to health and the
environment, including actions necessary to monitor, assess, or evaluate the
threat. These actions are called “removal actions” and are initiated when there is a
need to accelerate cleanup activities to address releases or potential releases of
hazardous substances. Removal actions are coordinated with EPA and OEPA.

An overall completion status summary of FEMP removal response actions is pre-
sented below. Brief descriptions of those actions are then presented, organized
first by completion status and then by removal action number. An overall sum-
mary of the scope and status of all CERCLA removal response actions at the
FEMP is then presented. Removal actions that were conducted as combined
RCRA Closures/CERCLA Removal Actions in 1996 are addressed later in this
chapter under RCRA Closures.

Completed in 1996

Conducted as a combined RCRA Closure/CERCLA Removal Action (Removal
Action No. 20). RA 20 was the Uranyl Nitrate Hexahydrate (UNH) Stabilization
of HWMU Nos. 46-50 which included HWMU No. 13, Nitric Acid Recovery
(NAR) System and Removal Action No. 9, Thorium Nitrate Solidification
HWMU No. 54. EPA approved RAWP August 9, 1994. Field work on all tanks

Fernald Removal Actions Completion Summary

Status Count # Title
Previously completed 24
Completed in 1996 3 20 Stabilization of UNH Inventories (H{HWMU Nos. 46-50)!
28 Contamination at the Fire Training Facility (HWMU No. 1)!
15 Scrap Metal Piles ‘
Ongoing 5 3 South Groundwater Contamination Plume
9 Removal of Waste Inventories
12 Safe Shutdown
17 Improved Storage of Soil and Debris
26 Asbestos Removals
Total 32
Key

'Done as combined RCRA Closure/CERCLA Removal Action

70

1996 Fernald Site Environmental Report



Environmental Compliance Summary

completed in 1995 with the exception of Tanks F1-25 and F1-26. Decontamina-
tion of F1-25 and F1-26 completed in 1996.

Removal Action 28 was conducted as a combined RCRA Closure/CERCLA
Removal Action. Field work began in July 1994 and continued in 1995. The RA
was completed in 1996, addressing soil cleanup and will be managed as an
integrated closure under the June 1996 DF&O.

Removal Actions Ongoing {Excluding
Combined RCRA/CERCLA Activities)

Removal Action No. 3 — South
Groundwater Contamination Plume

Past operations at the site have resulted in a uranium contamination plume (the
South Plume) in the Great Miami aquifer at a location south of the site property.
Removal Action No. 3 was initiated to prevent or minimize the further migration
of the South Plume and to mitigate the effects of the contamination on local
groundwater users. To date, the main body of the South Plume continues to be
captured by a recovery well system. Further optimization of the recovery well
system will occur as part of the South Plume Optimization Module described in
the Remedial Design and Remedial Action Work Plans for aquifer restoration.

Removal Action No. 9 — Removal of Waste Inventories

This removal action involves the characterization, overpacking, and disposition
of low-level radioactive waste materials. Fernald continues to operate an aggres-
sive waste shipping program which began in 1985; 1996 waste shipping activities
are listed in the table below.

Fernald's 1996 Removal of Waste Inventories Under Removal Action No. 9

Category Destination Drum Equivalents
Uranijum production residues DOE Nevada Test Site, NV 8,228
Process area scrap DOE Nevada Test Site, NV 11,609
Contaminated trash DOE Nevada Test Site, NV 1,728
Thorium DOE Nevada Test Site, NV 6,008
UNH residue DOE Nevada Test Site, NV 3,144
Stabilized mixed waste DOE Nevada Test Site, NV 2,445
Stabilized thorium nitrate DOE Nevada Test Site, NV 537
Legacy Construction waste DOE Nevada Test Site, NV 4,467
Newly generated construction waste DOE Nevada Test Site, NV 9,311
Destination subtotal, Calendar Year 1996 47,477
Scrap copper motor windings Manufacturing Sciences Corporation 346
Liquid Mixed Waste Project TSCA Incinerator 1,509